
Printed on 06/10/14      

Introduction To General Wastewater Study Guide

Wisconsin Department of Natural Resources
Bureau of Science Services

Operator Certification Program
P.O. Box 7921, Madison, WI 53707


http://dnr.wi.gov

December 2011 Edition

Wisconsin Department of Natural Resources

The Wisconsin Department of Natural Resources provides equal opportunity in its employment, programs, services, and functions under 
an Affirmative Action Plan. If you have any questions, please write to Equal Opportunity Office, Department of Interior, Washington, D.C. 
20240.  This publication is available in alternative format (large print, Braille, audio tape. etc.) upon request. Please call (608) 266-0531 
[...]
system.  Wastewater is conveyed through gravity sewers, lift stations, and force mains until 
it makes its way into the headworks of a wastewater treatment facility.  The wastewater is 
then treated by both physical and biological unit operations and processes, and then clean 
water is discharged into a receiving waterbody.

A.  Private Building Lateral Sewer
A private building lateral sewer is a 6-inch pipe that conveys sewage from the building to the
public sewer main, usually under the street.

B.  Mainline Sewer
Mainline sewers are pipes that collect sewage from buildings and flow by gravity to the 
treatment plant.

C.  Force Mains
Force main sewer pipes are where wastewater is pumped (forced) under pressure to a 
specific location.  Force mains are used when sewage cannot flow by gravity.

D.  Lift (Pump) Stations
A lift station is a location in the sewer system where wastewater is collected (wet well) and 
then pumped to another location.  The purpose of a lift station is to lift (pump) wastewater to 
a higher elevation where it can flow by gravity.

E.  Inverted Siphon
An inverted siphon is a pipe that must dip below an obstruction and will normally form a U-
shaped flow path. The liquid flowing in one end simply forces liquid up and out the other end.
Inverted siphons are commonly used when a sewer pipe must be routed under a river or 
other deep obstructions. 

F.  Manholes
A manhole is a structure, usually circular, at the surface that allows access to the sewer 
pipes buried below.

The primary activities of operating and maintaining a sanitary sewer collection system are:

A.  Cleaning
B.  Root removal
C.  Televising
D.  Flow monitoring

2.2.1

2.2.2

2.2.3

Trace the sequence of events from the time one flushes a toilet until treated wastewater 
reaches a receiving stream.

Explain the components of a sanitary sewer collection system.

Discuss the operation and maintenance (O&M) of a collection system.

Introduction To General Wastewater Study Guide - December 2011 Edition



Printed on 06/10/14      Page     8     of    42   

Section 2.3 - Characteristics of Wastewater

Section 2.4 - Flow Monitoring

Figure 2.3.1.1

E.  Smoke testing
F.  Manhole inspections
G.  Lift station maintenance
H.  Manhole rehabilitation
I.  Mainline rehabilitation
J.  Private sewer inspections
K.  Private sewer I/I removal 
L.  Fat, oil and grease control program 

Operating and maintaining a sewer system will ensure the wastewater flows to the 
wastewater treatment plant, without any overflows or basement back-ups anywhere in the 
sewer system.  Regularly televising a certain percentage of the sewer system each year to 
assess pipe conditions is the most important inspection tool available to operators as it is 
the only way to "see" the pipe.

Sewage is >99% water.  It is gray in color and has an earthy, musty odor. Typical influent 
wastewater concentrations are:

Industrial discharges may vary in strength and volume.  Of special concern are slug loads 
that can upset or pass through the treatment plant.  High levels of BOD, TSS, phosphorus, 
ammonia, and grease can effect treatment.  High or low pH can also be a problem.

It is very important to know how much influent is flowing and being treated in the plant.  
Treatment efficiency is dependent on loadings and detention time.  It is also required to 
report how much treated wastewater flows into a receiving waterbody.  To measure the 
influent entering a treatment plant from the community, flow measurements should be taken 
before sidestreams.  To know the actual flow and loading to the treatment units, 
sidestreams need to be included in the flow measurements.

2.3.1

2.3.2

2.4.1

2.4.2

Describe the characteristics of influent domestic wastewater.

Discuss the potential impacts of industrial and commercial discharges.

Discuss the importance of wastewater flow measurement.

List the common types of flow measurement devices.

Introduction To General Wastewater Study Guide - December 2011 Edition



Printed on 06/10/14      Page     9     of    42   

A.  Open Channel Flow
Flow through an open channel can be measured by installing a structure in the channel.  This
structure is usually either a flume or weir.  The most common type of flume is a Parshall 
Flume.  The most common type of weir is either a 60º or 90º v-notch weir.

As water flows through a flume or weir, the level of water flowing through it is measured.  The
most common water level measurement device is a ultrasonic meter, but other devices such
as pressure measurement, bubbler tubes and staff gauges are also used.

In order to get an accurate flow measurement, the weir or flume has to be sized correctly for 
the expected range of flows; the flow leading to it must be smooth and the water level 
measurement device must be properly located.  

The reader is referred to the ISCO Open Channel Handbook for complete information about
open channel flow monitoring equipment and tables.

B.  Pipe Flow Meters     
The most common way to measure the flow of wastewater through a pipe is a magnetic flow
meter, commonly referred to as a magmeter.  A magmeter operates on the principle of 
electromagnetic induction.  Other devices, such as pressure or ultrasonic meters are also 
used.

As flows are metered, the flow data is recorded and stored in a computer or charted and 
totaled.  This information is then used for operational and reporting purposes.  All flow 
measurement devices must be calibrated annually by Wisconsin Adm. Code and records 
kept.

Introduction To General Wastewater Study Guide - December 2011 Edition



Printed on 06/10/14      Page    10    of    42   

Section 2.5 - Sampling

Figure 2.4.2.1

Figure 2.4.2.2

For Discharge Monitoring Reports (DMRs), the day in which most of the flow is received is 
the date the flow should be recorded. For example, influent wastewater flow entering the 
plant is recorded and totaled from 7:00 am, July 14 to 7:00 am, July 15. The total flow read 
the morning of July 15 is 475,000 gallons. The operator would report this flow as the flow for 
July 14.  Flows should be recorded at about the same time each day.  Flows are most 
commonly reported on DMRs in million gallons per day (MGD).  In the example above, the 
flow would be recorded as 0.475 MGD.

A grab sample is a sample collected at a single instant in time. A composite sample is a 
collection of samples taken over a longer period of time (usually 24 hours) and mixed/stored
in a larger container. A composite sample represents the average wastewater quality being 

2.4.3

2.5.1

Describe how daily flow measurements are recorded.

Discuss grab and composite influent sampling.

Introduction To General Wastewater Study Guide - December 2011 Edition



Printed on 06/10/14      Page    11    of    42   

Figure 2.5.1.1

received into a wastewater treatment plant.  If samples collected over 24 hours are stored in
a composite sampling jug or container, the jug or container must be shaken and well mixed 
before pouring the actual sample to be used for testing.  Some samples, for example pH, 
dissolved oxygen, and chlorine residual must be grab samples because compositing and 
holding such samples would change the test results.

A time proportional composite sample is a collection of samples over time, usually after so 
many minutes.  A flow proportional composite sample are samples collected per unit of 
flow, after so many gallons.  Flow-proportional samples are collected directly proportional to
the flow, with more samples taken when flows are higher and less samples when flows are 
lower. Automatic flow proportional composite samplers are required for almost all  
wastewater treatment plants, as it is the most representative way of collecting samples from
continuous flowing treatment systems, especially for BOD and TSS.

It is important that raw influent wastewater be sampled in a location where it is well mixed 
and represents the actual wastewater going into the treatment plant. It is best to collect the 
sample after the headworks (after screenings and grit removal) as this is most 
representative of the BOD and TSS going into downstream treatment units.

Automatic composite samplers must be refrigerated and maintained at a temperature not to

2.5.2

2.5.3

2.5.4

Discuss the difference between a time proportional and flow proportional composite 
sample.

Describe a good sampling location and procedure for collecting representative influent 
wastewater samples.

List the information that must be recorded for influent wastewater samples.

Introduction To General Wastewater Study Guide - December 2011 Edition



Printed on 06/10/14      Page    12    of    42   

Chapter 3 - Wastewater Treatment

Section 3.1 - Preliminary Treatment

Section 3.2 - Primary Treatment

Figure 3.1.1.1

exceed 6ºC (centigrade) and must not be frozen. A thermometer immersed in a small 
capped bottle of liquid is usually kept in the sampler to check and record temperatures. A 
24-hour composite sample is the common requirement.  For Discharge Monitoring 
Reporting (DMR), the day on which most of the composite sample was taken is the date of 
the sample.  A sampling log must be maintained at the automatic composite sampler and 
the following information recorded. 

A.  Sample identification
B.  Date started
C.  Time started
D.  Date collected
E.  Time collected 
F.  Sampler temperature
G.  Operator initials 
H.  Comments

The purpose of preliminary treatment is to remove larger materials (rags, sticks, stones, 
plastics, personal hygiene products, etc) and grit from the wastestream before it flows to 
downstream treatment units. This is done to significantly reduce the plugging and clogging 
of pumps and pipes, the abrasive action of grit on equipment, and the settling of these 
materials in downstreams tanks and basins. 

Preliminary treatment usually consists of screening and grit removal equipment. Sewage 
grinders and comminutors that shred larger materials into smaller pieces are not commonly 
used anymore.  Newer preliminary treatment units now automatically clean, dewater, and 
bag/containerize these materials thus greatly reducing exposure to operators.

3.1.1

3.2.1

Discuss the Preliminary Treatment Process.

Discuss the Primary Treatment Process.

Introduction To General Wastewater Study Guide - December 2011 Edition



Printed on 06/10/14      Page    13    of    42   

Section 3.3 - Secondary (Biological) Treatment

Figure 3.2.1.1

Figure 3.3.1.1

The purpose of primary treatment is to settle wastewater solids and capture floatable 
substances (such as oil & grease). Some BOD is also removed in the settling of these 
solids.  The solids that settle in primary clarifers and the oil & grease skimmed off the 
surface are directly removed from the process.

Primary treatment commonly consists of circular or rectangular clarifiers.   Sometimes 
dissolved air flotation thickeners or other processes are used for primary treatment.  
Primary effluent containing soluble BOD and some suspended solids flows to a secondary 
biological treatment process for further treatment.

The purpose of secondary biological treatment is to remove dissolved and suspended 
organic material from wastewater to produce an environmentally-safe treated effluent and 
biosolids/sludge.

Secondary biological treatment consists of microorganisms (bacteria), either in mixed 
suspension in a basin or attached to a media of some type, where the organic material is 
broken down and consumed by the microorganisms. Most secondary treatment processes 
require oxygen for the bacteria.

3.3.1 Discuss the secondary biological treatment process.

Introduction To General Wastewater Study Guide - December 2011 Edition



Printed on 06/10/14      Page    14    of    42   

Section 3.4 - Final Clarification

Figure 3.4.1.1

Activated sludge is a suspension of sewage and microorganisms in an aeration basin.  The
mixture of wastewater and microorganisms is referred to as mixed liquor suspended solids 
(MLSS).  Aeration equipment provides dissolved oxygen to promote the growth of 
microorganisms that substantially remove organic material.  Some common types of 
suspended growth processes are conventional and extended aeration activated sludge 
plants, oxidation ditches, and sequencing batch reactors (SBRs). The reader is referred to 
the Activated Sludge Operator Study Guide for more detailed information about suspended 
growth processes.

A fixed-film process utilizes microorganisms that are fixed in place on a solid surface 
(attached). As wastewater passes through and around the solid surface, the 
microorganisms remove the food (organic content) from the wastewater. This "attached 
growth type" aerobic biological treatment process creates an environment that supports the 
growth of microorganisms.  Some common types of fixed film processes are trickling filters, 
biotowers, and rotating biological contacters (RBCs). The reader is referred to the Trickling 
Filter/RBC Operator Study Guide for more detailed information about attached growth 
processes.

The purpose of final clarification is to settle secondary biological treatment solids and 
discharge clear effluent.  The settled solids can be returned (RAS) to the aeration tank or 
wasted (WAS) for biosolids/sludge processing.

Final clarification consists of clarifiers.

A.  Motor & drive system
B.  Center stilling well
C.  Skimmer

3.3.2

3.3.3

3.4.1

3.4.2

Discuss Suspended Growth Systems (Activated Sludge).

Discuss Attached Growth Systems (Rotating Biological Contactor/Trickling Filter).

Discuss the final clarification process.

List the parts of a final clarifier.

Introduction To General Wastewater Study Guide - December 2011 Edition



Printed on 06/10/14      Page    15    of    42   

Section 3.5 - Tertiary Treatment

Figure 3.4.2.1

D.  Scum skimmer
E.  Scum beach
F.  Baffles
G.  Weirs
H.  Effluent trough
I.  Sludge collection and removal mechanism
J.  RAS/WAS pump

The purpose of tertiary treatment is to provide advanced wastewater treatment beyond 
secondary biological treatment. It results in a very high quality effluent, extremely low in 
BOD, suspended solids and nutrients. Wastewater treatment plants that have discharge 
limits less than 10 mg/L of BOD and total suspended solids or have very low phosphorus 
limits, usually need to provide tertiary treatment. 

Tertiary treatment usually consists of a type of physical and/or chemical process. Sand or 
mixed media filters, cloth discs, membranes, or other treatment units can remove total 
suspended solids and/or phosphorus to very low levels. Chemicals can also be used to 
precipitate some pollutants in the wastewater.  Air stripping or activated carbon is 
sometimes used to remove volatile organic chemicals from the wastewater.

3.5.1 Discuss the tertiary treatment process.

Introduction To General Wastewater Study Guide - December 2011 Edition



Printed on 06/10/14      Page    16    of    42   

Section 3.6 - Disinfection

Section 3.7 - Ponds and Lagoons

Figure 3.5.1.1

Figure 3.6.1.1

The purpose of disinfection of treated wastewater is to kill and thus reduce the discharge of 
waterborne pathogenic organisms that cause illness.  This is done to protect public health 
as related to surface drinking water supplies and recreational use of downstream areas. 
Seasonal disinfection provides disinfection during the months when recreational activities 
are using downstream areas.

Disinfection consists of either chlorination tanks or ultraviolet radiation units in Wisconsin.

Pond and lagoon systems are earthen basins with a liner to prevent leakage.  These 
systems are classified as secondary biological treatment, and are an economical way to 
accomplish biological treatment.  Pond systems are typically used for BOD and TSS 
removal when limits are 30 mg/L; however, when limits are more restrictive or include 
nutrient limits, mechanical treatment is necessary.  The flow often goes through more than 